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SOYANG TECHNICAL TEXTILE (ZHEJIANG) CO., LTD
NO.36 JINNIU ROAD, JIANSHAN DISTRICT, HAINING CITY, ZHEJIANG PR., CHINA

THE TEST REPORT IS TO SUPERSEDE THE TEST REPORT No.: AJHG1505003456FB, DATE:
MAY.18, 2015

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description: POWER STRETCH FABRIC

Type/Style: ST-140
Color: WHITE

Composition: 85% POLYESTER AND 15% LYCRA

Supplier: SOYANG TECHNICAL TEXTILE (ZHEJIANG) CO., LTD
Manufacturer: SOYANG TECHNICAL TEXTILE (ZHEJIANG) CO., LTD
Country of Origin: CHINA

Country of Destination: NORTH AMERICA

Test Requested:

Determine the flame resistance in accordance with test method 1 of NFPA 701:2010 Standard Methods
of Fire Tests for Flame Propagation of Textiles and Films

Test Results: -- See attached sheet --

Conclusion: The tested sample “As received” meets the requirements of Test Method 1 of NFPA

701:2010.
Test Period:
Sample Receiving Date : MAY.12, 2015
Test Performing Date : MAY.12, 2015 TO MAY.18, 2015

Signed for and on behalf of
SGS-CSTC Co., Ltd. Anji Branch

Allen Zou
Technical Manager
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I. Test Conducted
This test was conducted in accordance with test method 1 of NFPA 701:2010 Standard Methods of Fire
Tests for Flame Propagation of Textiles and Films.

Il. Details of tested sample

Material / Color Fabric / White
Area density 2569/m?

Products configuration | Single Layer

Size of sample * 150mm x 400mm 10pcs

* With the length parallel to the lengthwise direction of the material
lll. Conditioning
Prior to testing, the sample was conditioned,
at least 30 minutes at 105°C+3°C (220 °F+5°F)

IV. Test results

Specimen MasBse?;rsepteecsi;nen Mas%)tfe?rt)ggtimen Mass loss Aftler flame | Burning time
No (Percent) time (s) on floor (s)
(9 )

1 16.26 13.42 17.47 0 0
2 16.03 13.38 16.53 0 0
3 16.09 13.26 17.59 0 0
4 16.03 13.35 16.72 0 0
5 16.08 13.29 17.35 0 0
6 16.05 13.41 16.45 0 0
7 16.06 13.36 16.81 0 0
8 16.09 13.33 17.15 0 0
9 16.05 13.28 17.26 0 0
10 16.07 13.37 16.80 0 0
Mean 16.08 13.35 17.01 0 0

SD =04 3SD =1.2 Mean + 3SD =18.21
SD — Standards deviation

To be continued....
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Observations:
Vigorousness of burning No
Material molten dripping Yes
Odor smoke Yes

Criteria for test method 1 (Chapter 10):
1. Fragments or residues of specimens that fall to the floor of the test chamber shall not continue to burn

for more than an average of 2 seconds per specimen for the sample of 10 specimen.
The average weight loss of the 10 specimen in a sample shall be 40 percent or less.
No individual specimen’s percent mass loss shall deviate more than 3 standard deviations from the
mean for the 10 specimens.
4. When a retest is required, no individual specimen’s percent mass loss in the second set of specimens
shall deviate from the mean value by more than 3 standard deviations calculated for the second set.
5. When a sample does not demonstrate passing performance in accordance with all of the conditions
indicated above, the material shall be recorded as having failed Test Method 1.

Photo Appendix:

SGS authenticate the photo on original report only

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible
at hitp://www.sgs. comfen erms and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic
Documents at http s.com/en/Terms-and-Conditions/Terms-e-Document. aspx. Attention is drawn to the limitation of liability,
indemnification and ]nrisdln on issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company's findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company's sole responsibility
is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the
transaction documents. This document cannot be reproduced except in full, without prior written ap#ruval of the Company. Any unauthorized
alteration, forgery or falsification of the content or af:pearance of this document is unlawful and offenders may be prosecuted to the fullest
extent of the aw. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are
retained for 30 days only.

Attention: To check the authenticity of testing finspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

No. 301, Sunlight Road, 2 Block, Sunlight Industry Zone, Anj County, Zhejiang Province, China 313300 (86-572) 501885 f (86-572) 5018829 www.sgsgroup.com.cn
HE ML - EHEERERTLE - KERXXEIS HP%i:313300 1 (86-572) 5018825 f (B6-572) 5018829 © sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)

4, Testing Service &




		2015-05-20T15:46:15+0800
	Shenzhen
	SGS officially issued document




